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FCC Applicant: Quanta Computer Inc.
NO.188, Wenhua 2nd Rd., Guishan Dist., Taoyuan City
33377, Taiwan (R.0.C.)

FCC Manufacturer: Greatland Electronics Taiwan Ltd
7F., No. 123, Ln. 235, Baogiao Rd., Xindian Dist., New Taipei
City, Taiwan.

Product Name: Wireless Charger

Brand Name: Verizon Wireless
Model No.: QTAX59C

Report Number: TESA2402000086ES
FCCID HFS-QTAX59C

Date of EUT Received: Feb. 05, 2024

Date of Test: Mar. 18, 2024
Issue Date: Apr. 08, 2024
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Approved By

John Yeh

We hereby certify that:

The above equipment was evaluated by SGS Taiwan Ltd. The evaluation in this report is in
compliance with FCC KDB 680106 D01v04.

The results of this report relate only to the sample identified in this report.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Revision History

Report Number Revision Description Issue Date Revised By |Remark

TESA2402000086ES 00 Original Apr. 08, 2024 Cindy Chou

Note:
1 - The remark "*" indicates modification of the report upon requests from certification
body.
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1 DESCRIPTION OF EQUIPMENT UNDER TEST (EUT)

1.1 Product Description

Product Name: Wireless Charger

Brand Name: Verizon Wireless
Model No.: QTAX59C

1.2 Test Facility

FCC
Laboratory Test Site Address Designation
number

No.134, Wu Kung Road, New Taipei
(] | Industrial Park, Wuku District, New TWO0027

SGS Taiwan Ltd. Taipei City, Taiwan.

Central RF Lab. No.2, Keji 1st Rd., Guishan District,
(TAF code 3702) Taoyuan City, Taiwan 333

1F, No.8, Alley 15, Lane 120, Sec. 1, Nei
Hu Road

TW0028

TW0029
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2 MAXIMUM PERMISSIBLE EXPOSURE (MPE)
21 Standard Applicable

The RF exposure limits, as set forth in § 1.1310, do not cover the frequency range below 100
kHz for Specific Absorption Rate (SAR) and below 300 kHz for Maximum Permitted Exposure
(MPE). In addition, present limitations of RF exposure evaluation systems prevent an accurate
evaluation of SAR below 4 MHz. For these reasons, a specific MPE-based RF Exposure
compliance procedure for devices operating in the aforementioned low-frequency ranges has
been set in place. This procedure is applicable to Equipment Authorization of all RF devices, thus
including, but not limited to, Part 18 and WPT devices.

Accordingly, for § 2.1091-Mobile devices, the MPE limits between 100 kHz to 300 kHz are to be
considered the same as those at 300 kHz in Table 1 of § 1.1310, that is, 614 V/m and 1.63 A/m,
for the electric field and magnetic field, respectively. For § 2.1093-Portable devices below 4 MHz
and down to 100 kHz, the MPE limits in § 1.1310 (with the 300 kHz limit applicable all the way
down to 100 kHz) can be used for the purpose of equipment authorization in lieu of SAR
evaluations.

For all the cases mentioned above, E and H measurements should be made from all sides of the
transmitter, along all the principal axes defined with respect to the orientation of the transmitting
element (e.g., coil or antenna). When clearly demonstrated, symmetry considerations may be
used to reduce the amount of testing. Furthermore, for “low-frequency” loop/coil emitting
structures that lead to dominant H-field near-field emissions (i.e., with E/H ratio less than 1/10 of
the 377-ohm free space wave impedance, typically frequencies less than 1 MHz), only H-field
measurements are sufficient for demonstrating MPE limit compliance.

2.2 Limits for Maximum Permissive Exposure (MPE)

For § 2.1091-Mobile devices, the MPE limits between 100 kHz to 300 kHz are to be considered
the same as those at 300 kHz in Table 1 of § 1.1310, that is, 614 V/m and 1.63 A/m, for the
electric field and magnetic field, respectively.
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TaeLe 1—Linvits For Maximum PermissisLe Exeosure (MPE)

Frequency range Electric field strength Magnetic field strength Power density Averaging time
(MHz) (V/m) (A/m) {mchmz} (minutes)
(A) Limits for Occupational/Controlled Exposure
0.3-3.0 614 1.63 *100 6
3.0-30 1842/f 4.89/f *g00/f2 6
30-300 61.4 0.163 1.0 6
300-1,500 /300 6
1,500-100,000 5 6
(B) Limits for General Population/Uncontrolled Exposure

0.3-1.34 614 1.63 #100 30
1.34-30 824/f 2.19/f *180/2 30
30-300 27.5 0.073 0.2 30
300-1,500 /1500 30
1,500-100,000 1.0 30

f=frequency in MHz * = Plane-wave equivalent power density

2.3

Measurement Procedure:

E and H measurements should be made from all sides of the transmitter, along all the principal
axes defined with respect to the orientation of the transmitting element (e.g., coil or antenna).
The E-field and H-field strengths, at 20 cm surrounding the device surface, are demonstrated to
be less than 50% of the applicable MPE limit, per KDB 447498, Table 1.
Measurements should be made from all sides and the top of the primary/client pair, with the
20 cm measured from the center of the probe(s) to the edge of the device.

2.4 Measurement Equipment Used:
Equipment List
Date of last Date of next
Manufacturer Device Type Serial number . . . .

calibration calibration

SPEAG MAGPy 8H3D-E3D 3062 Jun/21/2023 Jun/20/2024
SPEAG MAGPy DAS 3061 Jun/21/2023 Jun/20/2024
Calibrati t Calibrati t

SPEAG Software MAGPy V2.0 N/A albration no altbration no

required required

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESARI » RS R AT FIF IR SLEIRETO0K o A AREARN S F G Rl o

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* 3 7 % % #74 A £ T % 7 1 # 134 5L

CAMRRPREGG TR T | £(886-2) 2299-3279 f (886-2) 2298-0488

WWW.SgS.com.tw
Member of SGS Group



2.5 Test Set-up:

Front surface
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Note: the distance between probe center and probe tip is 18.5mm, so the separation distance
between EUT and probe tip is 181.5mm (200mm-18.5mm).
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2.6 Maximum Permissible Exposure (MPE) Evaluation:

Maximum Permissible Exposure
E-Field . .
Test position Test Distance E-Field Strength (V/m) Strength Pass / Fail AR Sirei H-F!elfi SRR Pass / Fail
. (A/m) Limit (A/m)
Limit (V/m)

Front Surace 20cm 0.350 614 Pass 0.050 1.63 Pass
Back Surace 20cm 0.240 614 Pass 0.030 1.63 Pass
Top Edge 20cm 0.340 614 Pass 0.010 1.63 Pass
Bottom Edge 20cm 0.180 614 Pass 0.020 1.63 Pass
Right Edge 20cm 0.170 614 Pass 0.030 1.63 Pass
Left Edge 20cm 0.110 614 Pass 0.001 1.63 Pass

MAGPy 2.4 4! =) Device 100% &= Tablet 100%

Peak search (kHz) Compliance Stop D
measuring
Frequency Standard FCC 2020

Health .
Bandwidth X ea Combined %
effect

Range
Current density 4 (@ ) Latest 0.73m 1.57m

Specific Absorption Rate & (e ( g) Latest 0.1p

: Domain

Incident H-field () (A/m R

Capture
screenshot

Latest (PErIODIC (PERIODIC) Max

0.05

Save
data

9.47m Y 2.48m 0.02

0.03 / 150kHz | / 153kHz

Incident E-field (® (V/m rums) ) Axes mode

Latest (P

Orientation

Theme

Configure
settings

Quit

H-field gradient (1/m) Z-axis 14.5 Ratio  98.5%
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MAGP), 2.4 .4, @=m) Device 100% =) Tablet 100%

Peak search (kHz) Compliance Stop D

measuring

Frequency Standard FCC 2020

Health
Bandwidth 25.0 ea Combined &
effect

Range
Current density # (e (A/m?) Latest 0.86m Max 1.57m

{ 0.30]

Specific Absorption Rate & (@ (W/kg) Latest 0.1u Max 0.14

h 2.00] Domain

Incident H-field (& (A/m rms) /[ Ti A @ #

[OTotal

Incident E-field (&) (V/m rum Axes mode

Orientation

Configure
settings

Quit
Total

00:00:0 00:50:0 01:40:0 02:30:0 03:20:0 04:10:0 05:00:0 056:50:0 06:40:C

H-field gradient (1/m) FAEY (H] 11.5
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